
PARTS GUIDEPARTS GUIDEHardware 
(Drawn to Scale)

Fan Parts
(Not Drawn to Scale)

Using this Parts Guide, make sure all 
parts are included in the box.
If parts are missing, DO NOT RETURN 

THIS ITEM TO THE STORE, call 888-227-2178 for assistance.
THIS PARTS GUIDE IS FOR REFERENCE ONLY.
REFER TO THE INSTALLATION MANUAL FOR FULL ASSEMBLY INSTRUCTIONS.

Hardware 
(Drawn to Scale)

Fan Parts
(Not Drawn to Scale)

Parts List
Model # 59018 59019 59020

Asm. Dwg. # G2453-01 G2453-02 G2453-03

Finish Snow White Brushed Nickel Brushed Cocoa

Item Name Qty. Part # Part # Part #

Ceiling Plate 1 98685-01 98685-01 98685-01

Low Profile Hardware Kit 1 89441-01 89441-01 89441-01

Canopy Screw

Wood Screw #10

Wood Screw #8

Flat Washer #10

Flat Washer #8

Screw, 8-32

Blade Hardware Kit 1 89440-05 89440-05 89440-05

Blade Screw

Blade Washer

Blade Ring 1 G0120-04 G0120-01 G0120-02

Blade Set 1 G0113-43 G0113-55 G0113-42

Fan Hardware Kit 1 G0123-01 G0123-01 G0123-01

Machine Screw, 8-32

Wire Connector

Light Kit Assembly 1 G0121-01 G0121-01 G0121-01

Dummy Terminal, Male 1 08198-01 08198-01 08198-01

Dummy Terminal, Female 1 08200-01 08200-01 08200-01

Balancing Kit 1 65520-01 65520-01 65520-01

Screwdriver 1 65567-01 65567-01 65567-01

Remote Control Receiver (not shown) 1 K0219-02 K0219-02 K0219-02

Remote Control Transmitter 1 K0223-01 K0223-01 K0223-01

Reverse Module (not shown) 1 K0283-04 K0283-04 K0283-04

Globe/Shade 1 88758-01 88758-01 88758-01

Light bulb / Bulb 2 63852-05 63852-05 63852-05

Casablanca Fan Company  •   7130 Goodlett Farms Pkwy. #400  •  Memphis, TN 38016  •  www.CasablancaFanCo.com  •  98000-03-011  06-28-2012  •  ©2012

Blade
Assembly

Light 
Kit
Assembly

Hanger
Bracket
Assembly

Blade Screw

Canopy Screw

Flat Washer #8

3” Wood Screw

1.5” Wood Screw

Balancing
Kit

Phillips Head 
Screwdriver

Wire 
Connector

Blade Washer

Flat Washer #10

Screw 8-32

x 2

x 2

x 4

x 4

x 2

x 16

x 2

x 1

x 1

x 4

x 16


